RC 125, blue 2024 <2024><EU><F5003X2>

FOOTPEGS
59417
Pos Part Number Description Additional Text Quantity
1 94503049000C1 STEP HOLDER PILLON RH JY113041 1.00
2 94503048000C1 STEP HOLDER PILLON LH JY113039 1.00
3 94503039000C1 STEP HOLDER RH (JY113037) BLAC 1.00
4 94503038000C1 STEP HOLDER LH (JY113035) BLAC 1.00
5 94603049050 GUARD HEEL RH 1.00
6 94603048050 GUARD HEEL LH 1.00
7 94603060010 GUARD HEEL RH 1.00
8 94603060020 GUARD HEEL LH 1.00
9 J920000804701 pin clevis dia 8 4.00
10 90503052000 LOCK PLATE UPPER 2.00
11 90503053000 LOCK PLATE LOWER 2.00
12 J770009015 O-RING 9X1,5 4.00
13 90503048010 WASHER D=8,5 4.00
14 J094020186 pin cotter-dia. 2.5xI 18 4.00
15 93008020060 Screw M6X1X9 6.00
16 93003042000 Footpeg spring 2.00
17 93003151033 Rear footpeg cmpl. right 1.00
18 93003150033 Rear footpeg cmpl. left 1.00




19 93003141033 Front footpeg cmpl. right 1.00
20 93003140033 Front footpeg cmpl. left 1.00
21 94603039010 Retaining bracket, hose 1.00
22 94603039020 Retaining bracket, hose 1.00
23 J025060083 HH COLLAR SCREW M6X8 SW8 2.00
24 J029060103S CAP SCREW M6X10 SS 4.00
25 J690000600101 WASHER PLAIN SMALL 4.00
26 J912050141 bolt socket-m5x0.8xI 14xprecoa 1.00
28 95804070000 Chain sliding guard 1.00
29 90103038002 FLANGED NUT M10X1.25 WS14 1.00
30 95803039010 Distance sleeve 1.00
31 95803038010 Spacer 1.00
32 J025102656 HH COLLAR SCREW M10X1,25X265 1.00
33 J650001200500 Rubber buffer 2.00
34 94505088010 bracket muffler 1.00
35 J00015082000 Hex collar screw M8x20 SS 2.00
37 90503098000 BOLT SOCKET M8X1.25XL 4.00




